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1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -46.71 dBm -33.71dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82468 GHz -47.14 dBm -34.14 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,48735 GHz -45,91 dBm -32,91 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,.51506 GHz -45,92 dBm -32,92 dB
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LTE Band 25/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spe ¥
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dp AP e 40 dBm A A,
e W PR PRV han IR e S S PO e v -
gt =
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 920.06247 MHz -46,97 dBm -33.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 989.09285 MHz -46,81 dBm -33.81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -46.28 dBm -33.28 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.11061 GHz -47.58 dBm -34.58 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96635 GHz -45,75 dBm -32,75 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,513098 GHz -45,90 dBm -32,90 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91442 GHz -41.56 dBm -28.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -41,33 dBm -28.33 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61405 GHz -41.00 dBm -28.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63005 GHz -40,98 dBm -27.98 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60740 GHz -37.12 dBm -24.,12 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60540 GHz -37.18 dBm -24.18 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
D: 10:36: 02 19 J0:43:05
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 &d) 101S JINE ARS PAES
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
-40 dém — Aitint Pt
o MWWN# b
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 893,11094 MHz -47,01 dBm -34.01 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.44939 GHz -47.50 dBm -34.50 dB
1.920 GHz 3,000 GHz 1.000 MHz 2.51146 GHz -46.04 dBm -33.04 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.98742 GHz -41.55 dBm -28.55 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.64004 GHz -40,85 dBm -27.85 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.61040 GHz -37.23 dBém -24.23 dB
i
JL J
Date: 19.JAb ar
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 25/ 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 dB — A e -40 dBm — — il Ao
e WP PRSP Y T o mw%wd—' o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942,55622 MHz -47.06 dBm -34.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -46.81 dBm -33.81 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -45.75 dBm -32.75 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.58666 GHz -47.50 dBm -34.50 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51326 GHz -45,96 dBm -32,96 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.49815 GHz -45.,965 dBm -32.96 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95042 GHz -41.40 dBm -28.40 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.97142 GHz -41.48 dBm -28.48 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60955 GHz -41.02 dBm -28.02 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62755 GHz -40.94 dBm -27.94 d
13.000 GHz 19,500 GHz 1.000 MHz 17.60540 GHz -36.91 dBm -23.91 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60990 GHz -26.93 dBm -23.83 d
—_— —
)il [ )i ra

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
v.. V.- i,
-40 dBém M . — A — W =
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 984, 24538 MHz -46,88 dBm -33.96 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.00483 GHz -47.47 dBm -34.47 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.51146 GHz -45.62 dBém -32.62 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.94492 GHz -41.55 dBm -28.55 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062205 GHz -40,98 dBm -27.98 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -37.14 dBm -24.14 d&
i
JL J
Date: 19 01:05:50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 25/ 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,40 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB ABA, - 40 dBm M, AP
e T Ao - I e, B S S, W S
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 925.10485 MHz -46.99 dBm -33.99 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -47.01 dBm -34.01 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -45.33 dBm -32.33dB 1.000 GHz 1.840 GHz 1.000 MHz 1.20927 GHz -47.47 dBm -34.47 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,50499 GHz -45,60 dBm -32,60 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.62590 GHz -45,78 dBm -32,78 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82842 GHz -41.17 dBm -28.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93592 GHz -41.42 dBm -28.42 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61705 GHz -41.0¢ dBm -28.04 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61805 GHz -40.86 dBm -27.86 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60390 GHz -37.13 dBm -24,12 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.61739 GHz -37.21 dBm -24.21 d&
—_— —
il [ra il A
L JL ) L JL J
D: 9 J1:11:4C

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dem — AP oo
JUR P e B S e -
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 955, 64468 MHz -46,91 dBm -33.91 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.60303 GHz -47.58 dBm -34.58 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.99190 GHz -45.71 dBém -32.71 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.97242 GHz -41.45 dBm -28.45 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061705 GHz -40.97 dBm -27.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60490 GHz -36.78 dém -23.78 d&
i
JL J
Date: 19.JAb 01:15:12

TEL : 886-3-327-3456 Page Number 1 A25-34 of 35
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG1N2419-01B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0038
40 Normal Voltage 0.0039
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0001
PASS
-10 Normal Voltage 0.0010
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0009
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A25-35 of 35

FAX . 886-3-328-4978
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LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.25 6.06 6.55 PASS
TEL : 886-3-327-3456 Page Number : A26-1 of 31

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
—— ——
o e
o — o —
00 00 g
35,
A\ N
\ Y
\ \
1 ) 1
1E- v 1E-
a \
\ i\
t !
1€ - 1€ -
1
¥
¥
1
F
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,57 dbm 26,65 dbm 5.08 d8 2.49 0B +.43 0B 5.25 0B 5.83 08 Trace 1 [ 19.61 dem 26,72 dBm 7.11d8 3.01d8 4.99 da 5.06 d8 5.75 08
I e—— I e——
] (] ] W we

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 10,70 db
o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
7“‘“"“«.
o - %
N
0.0
kN
1E- -
N
§ -
1E \‘
CF 836.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 | 18,68 dbm 26,60 dBm 8.14 d8 3.04 0B 5.16 0B 5.55 0B .62 0B
I ——
] (]

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 122 | 123 | 299 | 298 | 491 | 492 | 963 | 975 | 14.33 | 1436 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.22 - 3.03 - 4.90 - 9.65 - | 14.36 - - -
TEL : 886-3-327-3456 Page Number 1 A26-3 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.58 dBm)| ™M1[1] 1 3 dBm)
836.72100 MHz 836.94760 MHZ,
20 pd 20 "
yndi 26.00 dB ndg M1 26.00 dB
o ot Ao Bgarso ey 1222400000 MHz 04 bl P B e 1.228000000 MHz,
I qQfactor | 684.5] J Q factor '\, 681.6
od T 0di
ho Y2
10 df -10 o -
\ \
204 1 20d
f | \
30 .
AT 7 :
Dt i e Y
~40 ds 3
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.721 MHz 15.58 dBm nd@ down 1.2224 MH2 M1 B836.9476 MHz 13.58 dBm nd@ down 1,228 MHZ
T 1 835.8874 MHz -10.16 dBm nd8 26.00 dB TL L B35.6646 MHz -12.10 dBm n 26,00 d8
T2 1 837.1098 MHz -10.12 dém Q factor 684.5 T2 1 837.1126 MHz -12.48 dBm Q factor 681.6
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.75 dBm) ™M1[1] 15.04 dBm)
o 836.49400 MHz 835.57690 Mz
= ndb 26.00 dB @ 3 ndB 26.00 dB
A e L X -
104 Y BRI 2.985000000 MHZz 104 AN e e B e 2.979000000 MHz|
Q factor \ 280.2 7 Q factor \ 280.5
/ [ 1y
0 di = T 0 d ;
4
-10d i 1] 104
Y /
20 d 3 20 ; -
3 |/ A
e — -30 dpm o= 7
VY "
-40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.434 MHz 16.75 dBm ndB_down 2.985 MHz ML 35 5750 MHz 15.04 dBm ndB_down 2,979 MRz
TL 1 835.0195 MHz -6.83 dBm nd8 26.00 dB TL L 835.0255 MHz -11.18 dam nd8 26.00 dB
T2 1 838.0045 MHz -9.28 dBm Q factor 280.2 T2 1 B3B.0045 MHz -10.80 d8m Q factor 280.5
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum

Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz

pectrum

Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz

J

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 13.84 dBm)| MI[1] 13.15 dBm
836.92000 MHz 835.72100 MHZ,
= T nda 26.00 dB @ W1 26.00 dB
g PN SURENE SO T B e 4.905000000 MHZ, 104 _ ek N P 4.915000000 MHZ|
Q factor \ 170.6) I 170.0
! /
od 7 0 d 7
! . /
-10 df ¥ -10 ¥
204 ‘F 20d /
/ ﬁ
r \J S N -30 Y] ro
[V e iy e Y PN s Al
Crcrder
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.92 MHz 13.84 dBm nd@ down 4.905 MHz M1 1 B35.721 MHz 13.15 dBm nd@ down 4915 MHZ
T 1 834.042 MHz -12.51 dbm nd8 26.00 dB TL L £34.042 MHz -13.13 dbm 26,00 d8
T2 1 838.948 MHz -11.99 d8m Q factor 170.6 T2 1 B3B.958 MHz -13.06 dém 170.0
Ao L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

[ml
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 14.54 dBm)
N 837.1590 MHz
= ) ndB @ . ndB 26.00 dB|
. P ATt e oy =AW, 0.630000000 MH . A B 0.750000000 MH]
b 7 Q factor \\ 86.5 : 7 Q factor \ 85.9
08 : + 0 d | \
1o J |
-10 d8m - -10 dBm + +
\ [ \
20 dBm . 20 dBm 1 \
A s / o P A
30 dm T AR =
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 832,564 MHz 15.35 dam nd8 down 9.63 MHz ML 150 MHz 14,54 dam nd8 down 9.75 WHz
T1 1 831685 MHz -10.68 dBm nd8 26.00 d T1 L 585 MHz -11.73 dam nd8 26,00 d8
T2 1 841.315 MHz -10.14 dam qQ factor 86.5 T2 1 B41.335 MHz -11.43 dam qQ factor
~r
L L J L L J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.90 dBm) ™M1[1] 67 dBm
841.5650 MHz ) [t 0 Mz
= 26.00 dB @ T ndB 26.00 dB
g N S, 14.326000000 MHZz 0d A N o] Pro s B s 14.356000000 MHZ
- 7 58.7) b f T factor 58.1
0db ] 0 der -
10 dBm: - - -10 dBm: '£ v
/ [ i
20 dgm 1 20 dBm 4 .
\
o / L ) [ ) a
ol ai=r aoavaiv e et -30 dbm- 7 e
-40 dam: 46 dem
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | Y-value | Function | Function Result
ML f 841,565 MHz 14,90 dam nd8 down 14.326 MHz ML 13.67 dBm ndB_down 14,356 MHZ
TL 1 829.427 MHz -11.00 dam nd8 26.00 dB T1 L £20.427 MHz -13.37 dbm nd8 26.00 dB
T2 1 843.753 MHz -10.69 dBm Q factor S8.7 T2 1 B43.783 MHz -12.09 dém Q factor 58.1
L ] J - ( JU J ) wo

N/A N/A

TEL : 886-3-327-3456 Page Number 1 A26-5 of 31
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.95 dBm) ™M1[1] 14.04 dBm)
836.36010 MHz 837.60290 MHz
= M1 ndB 26.00 dB @ ndB 26.00 dB
w0 e P P B 1.222400000 MHZz 104 P s P N T 3.033000000 MHZ|
7 Q factor |\ 684.2 T, Q factor 276.2
| Y
od 7 0 d v
-10 df -.f -10 d
20 d [ 20 d
i t )
a0 \ 30 \
= Mt S
T PN AL, A e e, - -
v WV 40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.3601 MHz 12.95 dBm ndB_down 1.2224 MHz ML £37.6020 MHz 14.84 dBm ndB_down 3,033 MHz
TL 1 835.8874 MHz -12.69 dam nd8 26.00 dB T1 L 835.0075 MHz -11.26 dbm nd8 26.00 dB
T2 1 837.1098 MHz -12.87 dém Q factor 684.2 T2 1 B3B.0405 MHz -11.12 dém Q factor 276.2
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum &3

Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 11.91 dbm)| 13.86 dBm
837.34900 MHz 838.0980 MHz
20 20
ndB 26.00 dB 26.00 dB
104 A, 4.895000000 MHz| 10 d e _) 9.650000000 MHZ|
IH T = - 171.1 7 86.8
| /
o d J 0 di J- ‘
] \
{ L i 1
-1 d - = 10 d L -
\ i N
204 [ | 20d i 3
/ | . \
-30 e = -30 —r e 7
, ST LR P A !
NN v
3 adm -40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.348 MHz 11.91 dam nd8 down 4.895 MHz ML L B3E.008 MHz 13.86 dsm nd8 down 9.65 WHZ
T1 1 834.062 MHz -14,00 dam nd8 26.00 dB T1 L B31.665 MHz -12.82 dbm nd8 26,00 d8
T2 1 838.958 MHz -13.85 dém Q factor 171.1 T2 1 B41.315 MHz -12.67 dém Q factor 86.8
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM N/A

Spectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT
SGL Count 100/100
(@ 15k Max
MI[1] 3.03 dBm)
832.2440 MHz
20 W ndB 26.00 dB|
X By 14.356000000 MHz|
d YAV
w f = ~ T factt” \! 58.0)
od \
-10 df W‘
/ |
/ it
204 § -
/ L
-0 P o,
ol gt o
A 46—
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 832.244 MHz 13.03 dBm nd@ down 14.356 MH2
T1 1 829.337 MHz -12.69 dam nd8 26.00 dB
T2 1 843.693 MHz -12.74 dam qQ factor 8.0
L I 4 -

TEL : 886-3-327-3456 Page Number 1 A26-6 of 31
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 273 | 2.74 | 448 | 4.48 | 9.03 | 9.01 | 1343 | 1355 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.73 - 4.48 - 9.01 - | 13.43 - - -
TEL : 886-3-327-3456 Page Number 1 A26-7 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 26

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.97 dBm) ™M1[1] 13.07 dBm)
- 836.31820 MHz - 83680490 MHZ,
_ Occ B 1.088111888 MHz I o ‘;“Bw 1.093706294 MHz,
10d AN ATl W i ‘1\ 104 - e i o Ve ol
o4 0d /
/ \ \
-tod f“ -10d -
204 - 20d \
/ / i
-30 . -30 §
PR - P o
S RS U o PR L Y N
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.3182 MHz 13.97 dam ML 835.8040 MHz 13.87 dam
T 1 835.96014 MHz 9.57 dBm Oce Bw 1.088111688 MHz TL L 835.95734 MHz 8.71 dBm Oce Bw 1.093706294 MHz
T2 1 837.04825 MHz 7.17 dam T2 1 837.05108 MHz 7.59 darm

L U

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.84 dBm 15.27 dBm)|
- 835.21130 MHz - 835.40310 MHZ,
2.727272727 MHz 2.739260739 MHZ
10 di 10 d =
{
a | o 7
-tod f -10 o T
/ /
/ /
20d 20d +
/ \ /
aﬁ.“‘?,f/' e A e - e e
40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2113 MHz 15.84 dam ML 835.4031 MHz 15.27 dam
T 1 835.13337 MHz 10.78 dBm Oce Bw 2.727272727 MHz TL L 835.13337 MHz 9.61 dBm Oce Bw 2.739260739 MHz
T2 1 837.86064 MHz 10.14 dam T2 1 837.87263 MHz 6.62 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offsel 10,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 10,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att a0de 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 13.84 dBm) 13.55 dBm)
0 838.62800 MHz - 837.03900 Mz
Occ B 4.475524476 MHz 4.475524476 MHz
10d oo SV ALY, NP L vao SN 104 A A
J
0 di 1 0 d )
/
10 df -10 o
/
20 d 20 d H’f
30 -

v LAY P r Y o ~ =
A W AP VLA y .
Lt o
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML f 838,528 MHz 13.84 dam ML E37.039 MHz 13.55 dem
TL 1 834.26224 MHz .99 dBm Oce Bw 4,475524476 MHz TL L 834.26224 MHz 9.62 dBm Oce Bw 4,475524476 MHz
T2 1 938.73776 MHz 7.81 dam T2 1 838.73776 MHz 7.81 dam
L U J wa L JU J L]
TEL : 886-3-327-3456 Page Number 1 A26-8 of 31
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 GBm  Offset 10,70 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.36 dBm) 16.09 dBm)
. 9420 MHzZ 899.1170 MHz
20 - 20
X B 9.030969031 MHz 9.010989011 MHz
e A2 T P T
104 v v 104 o . E
/
/ \ / \
0d8 - 0 d
! 1 / \\
-10 dam y -10 dém: T
/ \ \
20 dBm f \ 20 dBm ] \
| \
. L - L A
30 e I A — ~30 dém— = e
o~ o~
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 834.942 NMHz 16.36 dBm ML 117 MHz 16.09 dBm
TL 1 831.9845 MHz 10.15 dBm Oce Bw 9.030965031 MHz T1 L £32.0045 MHz 9.29 dBm Oce Bw 9.010969011 MHz
T2 1 84101585 MHz 10.33 dam T2 1 8410155 MHz 8.80 dam
-
~ I 4 S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
o8 dBm)| ™M1[1] 14.04 dBm)
832.6640 MHz N 831.9750 MHz
= “ 13.426579427 MHz @ T 13.546453546 MHz
P o s 2 T %
10d o SV LY, a, 104 I, A y
\ /
0 db '\ 0 de 7
# I /
-10 dBm T -10 dém 7
/
\ {
20 dBm 20 dem .
/ \ i
-30 djm —h—= e S -30 d&m T e -
e s - A A
-40 dBm 340 dém:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832,564 MHz 13.98 dam ML L = 14,04 dBm
T1 1 829.7867 MHz 10.36 dBm Oce Bw 13.426573427 MHz T1 L 8.70 dBm Oce Bw 13.545453548 MHz
T2 1 843.2133 MHz 9.19 dam T2 1 8.16 dam
~r
L ] J - ( JU J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] aBm) ™M1[1] 14.17 dBm)
- 836.62310 MHz - 836.02050 MHZ,
T ML Occ Bw 1090909091 MHz Occ B 2.727272727 MHZ
104 V- A e o 104 s L ]
i |
od 0 d 1 &
\
104 /! 0d / "
204 / 20d 1 \
! / \
= 30
A : N Sany A ey
N e e e P 7
“40'ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.6231 MHz 12.39 dam ML L 36,0205 MHz 14,17 dBm
T1 1 835.95734 MHz 7.93 dbm Oce Bw 1.090305051 MHz T1 L 835.13337 MHz 8.12 dBm Oce Bw 2.727272727 MHz
T2 1 837.04825 MHz 5.92 dam T2 1 837.86064 MHz 8.01 dam
L I 4 [S JL -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0dB SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.40 dBm) 12.74 dBm)
- 837.42900 MHz - 834.8420 MHz
acc B 4.475524476 MHz ] 9.010989011 MHZ
di 1 A d o ] - T
0 7 T T —4 = 10 ; =X = POt
od A 0 d \
-10 T T -10 d : +
] 1
/
20 d \ 20 d - 3
j \ |
a0 \_olaes i
Ao S
PP IAY ke Ve
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.428 NMHz 12,40 dam ML 34,347 MHZ 12,74 dBm
T1 1 834.25225 MHz 7.72 dBm Oce Bw 4,475524476 MHz T1 L £32.0045 MHz 8.28 dBm Oce Bw 9.010969011 MHz
T2 1 838.72777 MHz 7.12 dam T2 1 8410155 MHz 7.19 dam
L ] J - \ JU J ) wo

ectrum -
Ref Level 30.00 GBm  Offset 10,70 OB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 12.07 dBm)
839.7970 MHz
= 13.426579427 MHz
10d T N v ™
4 \
a 7 L
| L
-10 d -
/
204 \‘
a0 4 ; <
AR -
o
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 839.797 MHz 12.07 dBm
T1 1 829.7867 MHz 7.27 dBm Oce Bw 13.426573427 MHz
T2 1 843.2133 MHz 6.11 dam
L U wa

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

L2022 D4:

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dg Mode Auto Sweep
SEL Caunt 1007100 ESGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
" A
10 dBm ’f ‘\ 10 dBm ‘ \
0 dB - | 0 dém J
1
-10 d8m : -10 dBm t
SPURIOUS_LINE_ABS \ ﬂ
“20 dem \ -20 dBm J
30 dem M-‘H‘ -30 dem
-40 dBm W\ '1"\
-50 dem
LT
ol " h
[ M S
lagvioy vﬂ 'f -60 dBm -ur\-“
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,94006 MHz -53.62 d&m -40.62 dé 947.000 MHz 849.000 MHz 100.000 kHz 848.76923 MHz 19.64 dBm -10.36 d8
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -35.81 dBm -22.81 dB 949,000 MHz 850.000 MHz 20,000 kHz 240,00050 MHz -37.20 dBm -24.20 dB
824.000 MHz 526,000 MHz 100.000 kHz §24.25275 MHz 19.57 dém -10.33 dB 550,000 MHz 860,000 MHz 100.000 kHz 850.10490 MHz -53.94 dBm -20.94 dB
S
T
) ) j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

16.JAN. 2022 04z

pectru u%,:' Spectrum
Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm ( -\| 10 der .- \
0de {‘ i 0 UBJ \
-10 dem : } -10 dpm
SPURIOUS_LINE_ABS \ ‘
-20 dem \ 20 dBm
-30 dem \“um»‘ ,3uj3,r
-40 dBm 40 dBm ‘-\_\ N
2 Ir"‘\"f"" L I—""
50 dam — ] 50 dem = -
I el
i 60 dém —
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,38861 MHz -43.30 dém -30.30 d& 547.000 MHz 849.000 MAz 100.000 kHz 848,49351 MHz 11.60 dBm -18.31 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,53550 MHz -38.48 dém -25.45 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,00450 MHz -38.16 dBm -25.16 dB
£24.000 MHz 526000 MHz 100.000 kHz 825.07992 MHz 11.85 dBm -18.15 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.66434 MHz -41.95 dBm -28.95 db
Y
) i )

16.

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
. . . AkS Line _$PURIDUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P ﬂ 20 gbine A s
10 dBm ‘\ 10 dBm i
|
0dB ‘ 0 dem j l
-10 d8m -10 dBm
SPURIOUS_LINE_ABS \ I
-20 dem IL‘ -20 dBm
-30 dBm -30 dem i
40 dom ! M -0 ddmigh
/fw ] 40 di n‘ﬂ, ]n\
K \
50 dem B )/‘v‘ o ([l pw o
S | \\T i
lig-lly g -60 dBm T
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -54.33 dBm ~41.33 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,74725 MHz 19.20 dBm -10.80 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -35.98 dBm -22.98 b 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -36.30 dBm -23,30 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.29471 MHz 19.07 dBm ~10.93 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -54.45 dbm -41.45 db
S
T
i [ i 1 )
Date: 16.JAN.2022 04:0B:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
¥ ; ; AKS Line _§PURIPUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm v - 10 derp ,\
0 dB /[ 'l\ 0 dBrr} 1|
-10 d8m ! -10 dBm
SPURIOUS_LINE_ABS J \ \
-20 dem l -20 dBm
-30 dBm M -30 gem
-40 dem 40 dem
P LT
-50 dBm -50 dem
|
=i -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -42.14 dBm -29.14 d8 547.000 MHz 849,000 MHz 100.000 kHz 848,25574 MHz 10.94 dBm -19.06 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -39.38 dBm -26.38 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -40.03 dBm -27.03 dB
824.000 MHz 826.000 MHz 100.000 kHz 62447253 MHz 10.94 dBm ~19.06 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -42.10 dbm -29.10 dB
T
) i )
Date: 16.JAN.2022 04:07:34

Date: 16.
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

L2022 0

1:16:36

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine /\\ 5
10 dBm ,’I'\ 10 dBm t \
0dB f ] 0 dem J
-10 d8m -10 dBm
SPURIOUS_LINE_ABS 1 /
20 dBm t -20 dBm j
-30 dBm l..f‘, -30 dem f
40 dem \l\ - 40 defi—+ \
-50 dem I\ -0 dpm
% o ¥ 60 dem - e
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,94006 MHz -55.07 dém -42.07 de 847.000 MHz 849.000 MHz 100.000 kHz 848,74525 MHz 18.58 dBm -11.42 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -37.10 dém -24.10 dB 949,000 MHz 850.000 MHz 20,000 kHz 540,00050 MHz -36.85 dBm -23.35 dB
824.000 MHz 826.000 MHz 100.000 kHz 82423477 MHz 16.04 dém ~13.06 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.74 dbm -41.74 dB
S
il | A I [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dér
1 (1
ode ‘I L 0 den \
-10 dBm ,f I\ -10 dBm
SPURIOUS_LINE_ABS J 1 L
20 dem \ 20 dpm
-30 dem L.,M” ;jBrr
40 dBm 40 dem T
W —
-50 dBm ] -50 dBm M‘T\
T —
.
5 d8m = -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | PpowerAbs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -42.81 dem 2081 d 547000 MHZ 849,000 MHZ 100,000 kA2 T ERT 5,60 cbm 0.1 08
523.000 MH2 | B4.000 MHz 20.000 kiz 823,58551 MHz -40.22 dBm -27.22 db 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -41.65 dBm -28.65 dB
824.000 MHz £26.000 MHz 100.000 kHz 825.15584 MHz 9.86 dBm -20.14 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -42.34 dBm -29.34 dB
T
I 1 P
Date: 16.JAN.2022 04:1B:56

16.

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26-13 of 31




SPORTON LAB.
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LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -54.34 d&m -41.34 dé 846.000 MHz 849,000 MHz 100.000 kHz 848,78571 MHz 19.79 dBm -10.22 dB

B623.000 MHz 924,000 MHz 30.000 kHz 823,99950 MHz -21.08 dBm -6.08 dB 349.000 MHz 850,000 MHz 30,000 kHz 840,00050 MHz -21.74 dBm -g.74 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.25025 MHz 19.08 dém ~10.02 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -53.64 dbm -40.64 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
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= e
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Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,58641 Mhz -38.63 dem -25.63 dB 846.000 MHZ 849,000 MHZ 100 000 kHz 846.34016 Mz =83 dom .17 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,59750 MHz -30.08 dém -17.05 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -29.26 dBm -16.26 dB
£24.000 MHz 527.000 MHz 100.000 kHz B825.94655 MHz 7.91 dém -22.09 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -36.63 dBm -23.63 db
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LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum
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Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

L2022 D4:27:
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -54.60 dBém -41.60 d& 846.000 MHz 849.000 MHz 100.000 kHz 848,77073 MHz 18.93 dBm -11.07 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -21.98 dBm -8.98 d& 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -22.68 dbm -9.68 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.22027 MHz 18.87 dém ~11.03 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -54.00 dBm -41.00 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

16.JAN. 2022 04:26:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,82617 MRz -38.20 dem -25.20 06 846.000 MHZ 840,000 M2 100 000 kHz 84714336 MHZ =01 dom ~25.50 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,53550 MHz -29.58 dém -16.98 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -31.62 dBm -18.62 dB
£24.000 MHz 527000 Mtz 100.000 kHz 826.19930 MHz 7.31 dBm -22.69 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -38.22 dBm -25.22 dB
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SPORTON LAB.
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Report No. : FG1N2419-01B

LTE Band 26 /

3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

L2022 0D4:23:08

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dg Mode Auto Sweep
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -5E5.15 dBém -42.15 de 846.000 MHz 849.000 MHz 100.000 kHz 848,72877 MHz 18.03 dBm -11.97 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -26.25 dBm -13.25 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -24.98 dbm ~11.98 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.21728 MHz 17.90 dBm -12.10 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -54.79 dBm -41.79 dB
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Spectrum
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,07203 MRz -38.42 dem -25.42 06 846.000 MHZ 840,000 M2 100 000 kHz 848 40800 MHZ 655 cbm 2575 0B
523.000 MH2 | 694,000 MHz 30.000 kHz 823,59451 MHz -32.57 dbm -19.57 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00649 MHz -30.58 dBm -17.58 dB
824.000 MHz 827,000 MHz 100.000 kHz 82562587 MHz 6.13 dBm -23.87 dB 850.000 MHz B860.000 MHz 100.000 kHz B850.02498 MHz ~40.46 dBm ~27.46 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -54.46 dBm -41.46 d& 844.000 MHz §49.000 MHz 100.000 kHz 848.68781 MHZ 19.75 dBm -10.25 d&
523,000 MHz £824.000 MHz 50.000 kiz 923,99550 MHz -26.33 dBm -13.33d8 849,000 MHz 850.000 MHz 50,000 kHz 849,00549 MHz -26.36 dBm -13.36 dB
824.000 MHz £29.000 MHz 100.000 kHz 82436214 MHz 19.96 dEm ~10.04 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -54.00 dbm -41.00 dB
S
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Il - i [ o
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Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,86014 MHz -44.54 dBm -31.54 d8 544,000 Mz | 849,000 Mz 100,000 kiz 345 03147 Wz 555 cbm o4 45 0B
523,000 MHz £824.000 MHz 50.000 kiz 823.97562 MHz -33.74 dBm -20.74 8 849,000 MHz 850.000 MHz 50,000 kHz 849,00150 MHz -32.62 dBm -19.62 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.74476 MHz 5.1 dBm ~24.09 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.18482 MHz -40.76 dbm -27.76 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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Rangelow | Rangeup RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -54.77 dBm -41.77 dB '844.000 MHz 849,000 MHz 100.000 kHz B848.63786 MHz 18.99 dBm -11.01 d&
823.000 MHz 824,000 MHz 50.000 kHz 823,98751 MHz -27.58 dBm -14.58 dB 340,000 MH= 850,000 MH2 '50.000 kHz 240,00050 MHz -25.35 dBm -12.36 dB
524.000 MHz 829,000 MHz 100,000 kHz 824,37712 MHz 18.63 dBm -11.17 dB 850.000 MHz 860,000 MH2 100.000 kHz 550,00500 MHz 5444 dBm 4144 dB
—
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Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,98002 MHz -42.35 dBm -20.35 dB 544,000 Mz | 849,000 Mz 100,000 Kiz 345 75574 Wz 95 cBm 2500 B
523.000 MH2 | 694,000 MHz £0.000 kHz 823,57852 MHz -34.31 dBm -21.31.d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -33.79 dBm -20.79 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.99451 MHz 5.05 dBm -24.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -41.65 dbm -28.65 dB
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LTE Band 26 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.70 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 823,000 MHz 100,000 kHz 922,98601 MHz -55.24 dem -42.24 de 544.000 MHZ 543,000 MAz 100.000 k2 548.70280 MHZ 17.97 dbm 12.03 db
£23.000 MHz 824,000 MHz 50.000 khz 82398751 MHz -28.35 dBm -15.39 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -25.21 dBm -12,21 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.31219 MHz 17.74 dBm ~12.26 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -55.10 dBm -42.10 dB
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,97203 MAz -43.01 dem -30.01 de 844.000 MHZ 849,000 MHZ 100 000 kHz 845 74575 M2 3,08 cbm 6.0 08
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -34.65 dbm -21.65 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -36.53 dBm -23.53 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.48501 MHz 3.08 dBm -26.02 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.14486 MHz -42.77 dbm -29.77 dB
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LTE Band 26 / 10MHz / QPSK
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,98801 Mhz -55.19 dem ~42.19 db 539.000 MHz 849,000 MHZ 100,000 kA2 848, 40550 WAz 20.05 dBm 5.5 0B
£23.000 MHz 824,000 MHz 100.000 kHz 823,99950 MHz -33.78 dém -20.78 8 949.000 MHz 850,000 MHz 100,000 kHz 849,00749 MHz -34.72 dBm -21.72 dB
824.000 MHz £34.000 MHz 100.000 kHz 624.62438 MHz 19.57 dBm ~10.43 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -55.26 dbm -42.26 db
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,97203 Mhz 42,71 dem -20.71 06 '839.000 MHZ 849,000 MHZ 100,000 kHz 841.81210 MHz 341 dBm 26,59 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82398651 MHz -35.72 dBm -22.72 8 949.000 MHz 850,000 MHz 100,000 kHz 849,02348 MHz -35.17 dBm -22.17 dB
824.000 MHz £34.000 MHz 100.000 kHz 629.10989 MHz 3.20 dem -26.80 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.58 dbm -26.58 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 26 / 10MHz / 16QAM
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,35604 MHz ~55.60 dBm ~42.60 d& 539,000 Mz | 849,000 Mz 100,000 kiz e e e 16.75 dBm _uml
£23.000 MHz 824,000 MHz 100.000 kHz 823,98651 MHz -35.58 dBm -22.58 dB 849,000 MHz 850,000 MHz 100,000 kHz 849,02148 MHz -35.20 dBm -22,20 dB
£24.000 MHz 534,000 MHz 100.000 kHz 824 58442 MHz 18.89 ddm Sillilde 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -55.57 dBm -42.57 dB
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Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,00600 MRz -43.01 dem -30.01 06 '839.000 MHZ 840,000 M2 100 000 kHz 841 52248 MHZ 506 dBm ~27.54° 08
523.000 MHz | B94.000 MHz 160.000 khz 823,57552 MHz ~36.70 dBm -23.70 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01948 MHz -35.02 dBm -22.92 dB
824.000 MHz B34.000 MHz 100.000 kHz 829.38961 MHz 1.07 dBm -28.03 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -40.75 dBm -27.75 dB
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